PpectBain. abe. ofn. ain. oo oo oo ofe oo o nlio oo o ol B ot oo i iBnensln b B ol oo ol ol ofie ofe ofe o afin oo oo ofo oBo obe. oo ol sl ol e

. OPERATOR’S MANUAL
SNAPPER MOWER oo sie - v v,

IMPORTANT SAFETY INSTRUCTIONS

WARNING: Failure to comply with the following instructions may result in serious injury to the operator
or other persons. The owner of the mower must understand these instructions and, furthermore, must
allow only persons who understand these instructions to operate the mower. Any person operating the
mower must be of sound mind and body and ‘must not be under the influence of any substance which
might impair vision, dexterity, or judgement.

TRAINING OPERATION
1. Read this Manual carefully. Be thoroughly fa- 1. Do not :’honge. engine governor settings or
miliar with the controls and proper use of the overspeed engine.
2. Do not put hands or feet near or under ro-
mower. tating parts. Keep clear of discharge area
2. Never allow children to operate a power while engine is running.
mower. 3. Stop engine when crossing gravel drives,

walks, or roads, and under any conditions
where thrown objects might be a hazard.

. After striking a foreign object or if mower
vibrates abnormally, stop the engine, discon-
nect and secure spark plug wire. Inspect the

3. Keep the area of operation clear of all persons,
particularly small children, and pets. 4

PREPARATION ;n;:er for any damage and repair the dam

1. Never operate mower without proper guards, 3. Stop engine whenever you leave the operating
plates, safety switches, or other safety protec- position beh'“f’ the handle for any reason, in-
tive devices in place and properly connected. "“f""g emptying grass h_’°9 O"f’ making any
Inspect to determine that these safety devices adjustments, repairs, or inspections.
are installed properly, are in good repair, and 6. Before cleaning, repairing or inspecting, make
operate properly. If the condition or operation certain blade and all moving parts have stop-
of these devices are questionable, they must be ped. Disconnect and secure spark plug wire
repaired or replaced before using the mower. away from plug to prevent accidental starting.

7. Stop engine and wait until the blade comes to
is to be used and remove all stones, sticks complete stop before removing grass bag

X . . nd/or unclogging chute.
wire, bones and other foreign objects. Also 8 :\d/ nelogg! glc vte
note the location of holes, stumps, and other - Viow across steep slopes, never “P,‘°“°_"<’°W"-
possible hazards. ' Exercise caution when changmg directions on
slopes. Do not mow excessively steep slopes.

2. Thoroughly inspect the area where the mower

3. Do not operate mower when barefoot or wear-
ing open sandals. Always wear substantial MAINTENANCE AND STORAGE
footwear and long pants. 1. Keep all nuts, bolts, and screws tight to be

. . . . sure mower is in safe operating condition.
4. Fill gasoline tank before starting engine. Use P 9

approved gasoline container. Do not smoke 2. Never store mower with gasoline in the tank
near open gasoline container. Do not fill gas- inside of a building where fumes may reach
oline tank indoors or when engine is running. an open flame or spark. Allow engine to cool
Allow engine to cool for at least ten minutes before storing in any enclosure.

before refilling. Wipe off any spilled gasoline 3. To reduce fire hazard keep mower free of
before starting engine. Do not run engine grass, leaves or excessive grease.

indoors. ' 4. Check grass bag assembly frequently for wear

or deterioration. Replace with new bag if loose
seams or tears are evident. Replace slider or
bag chute if broken or cracked.

5. Never attempt to make a wheel height adjust-
ment while the engine is running.

6. When mowing over rough ground or in tall 5. Have your mower inspected and serviced each
grass, mower must be set in highest cutting year by an authorized Snapper dealer. Deter-
position. mine if any additional devices are available

ich might de th fet f

7. Mow only in daylight or in good artificial light. ::::;er.m'g vpgrade fhe sately of your.

8. Never operate mower in wet grass. Always be 6. Factory specified Snapper replacement parts
sure of your footing; keep a firm hold on the must be used to assure adequate protection
handle and walk; never run. against injury.

B e e e . . e e

PRINTED: 1.76 MANUAL #06071



ASSEMBLY

HANDLES

1. Pull up and back on lower handle pivoting, Item

No. 52. Tighten the two 5/16” wing nuts, ltem
No. 61.

. Fasten vpper handle, Item No. 56, to lower handle

pivoting, Item No. 52, using two 1/4"-28 x 1-1/2
hex head cap screw, ltem No. 54, two 1/4” in-
ternal tooth lock washers, item No. 58, and two
1/4”-28 hex nuts, Item No. 51.

THROTTLE CONTROL

1.

Fasten throttle control to outside of upper handle,
tem No. 52, using one 1/4”-28 x 1-3/4"” hex head
cap screw, Item No. 21, one 1/4” internal tooth
lock washer, ltem No. 58, and one 1/4”-28 hex
nut, ltem No. 51. i

. Fasten throttle control conduit to handles using

clips, ltem No. 53,

GRASS BAG

. Disconnect spark plug wire.
. Place roll bar, ltem No. 45, with off-set side on

right hand side into slots in rear wheel brackets,
ltem No. 43, top part will lay down close to en-
gine, raise up allowing ends to drop through the
slots into holes below.

Place grass chute, ltem No. 4, onto deck with stud
nearest to caution passing through hole in chute.
Make sure captive carriage bolt drops into slot in
the bracket, ltem No. 6, next to the right front
wheel. Also make sure that chute is pushed straight
downward so that ground contact of the interlock
switch, lem No. 28, deflects and permits engine to
be started. Place clamp, ltem No. 26, with slotted
end to rear, over the front stud. Secure with 5/16"
flat washer, 5/16” lock washer, and one 5/16 x 18
hex nut. See page 7.

Place 5/16”-18 x 1” carriage bolt, ltem No. 60,
through hole in deck which is located at rear of
discharge opening, and through hole in plastic
chute. Secure clip, Item No. 68, with one 5/16"
flat washer, one 5/16” lock washer, and one
5/16" x 18 hex nut. (NOTE: Head of carriage bolt
should be to inside of deck).

. Slip the ends of front wire, Item No. 3, through the

front flap of the bag and hook over the roil bar.
Slip the ends of the rear wire, ltem No. 1, into the
rear flop of the bag and hook over top section of
lower handle. Top of bag should be slack for best
performance. Tension along top of bag may be
relieved by bending roll bar backwards slightly.
Tie slider cord to rear bag wire.

Slip the inlet end of the bag over chute as far as
possible. Do not allow side of bag to block dis-
charge opening of chute.

SIDE CHUTE

1.

Remove spark plug wire.

2. Attach side chute extension, ltem No. 64, to side

chute, ltem No. 8, using four 10/32” hex nuts, Item
No. 65, four 10/32” x 5/16” round head machine
screws, ltem No. 67, and four 10/32” :nternal

tooth lock washers. (NOTE: Heads of bolts must be
to inside of chute). See page 7.

Grip metal side chute with both hands, slightly
squeezing together, slip large slot over mounting
key in deck, and captive carriage bolt into slot in
bracket, ltem No. 6. Also be sure that chute is
pushed straight downward so that ground contact
of interlock switch, ltem No. 28, deflects and per-
mits engine to be started.

. Use one of the clamps, ltem No. 26, to hold the

top down at the front stud. Use the other clamp
to go over the rear stud and into the small slot
in side chute. Fasten with three 5/16” flat wash-
ers, three 5/16” lock washers and three 5/167-18
hex nuts.

ADJUSTMENT

CUTTING HEIGHT

1.

This mower has solid through axles front and rear
to give superior strength and wheel alignment.
Thus, with the through axle design, it is necessary
to walk the height latches one notch at a time,
side to side, when it is desired to change the cut-
ting height. ‘

. Setting the rear height latches one notch lower

than the front will improve performance by raising
the rear of the deck.

NOMINAL CUTTING HEIGHT — INCHES
NOTCHES FROM THE TOP

1 2 3 4 5 é
187 — 1 YA 27 2% 2% 3%
2]// _ 7/811 ]]/4 7] 1 3/411 2|/‘ 1" 2%” 3'/, 4"

OPERATION

STARTING ENGINE

. Fill engine with SAE detergent 30 Wt. engine oil.
. Fill gas tank with leaded or unleaded regular gas.
. Move throttle control to “START”, place foot on

deck thot is marked “PLACE FOOT HERE WHEN
CRANKING"”. Pull starter rope rapidly.

On electric start models, move throttle to start,
turn key to start, release when engine starts,

. IF ENGINE DOES NOT START, CHECK INTERLOCK

SYSTEM.

GRASS BAG

1.

Grass bag should be emptied before chute is allow-
ed to clog. When the chute begins to clog, air
pressure ceases to push the top of the bag upward
and the sound of the engine changes.

. The first and most important step in emptying the

grass bag is to STOP THE ENGINE AND PAUSE UN-
TIL THE BLADE STOPS ROTATING.

Stop engine. Grasp the front wire, Item No. 3, with



one hand, then the rear wire, Item No. 1, with the
other hand, unhook and lift up, pulling the grass
bag opening off of the grass chute.

To empty the grass bag, grasp the bag with one
hand and pull off the slider, item No. 22, with the
other hand.

Replace the grass bag, re-fold the rear of the bag
and replace slider before starting engine. See the
illustration on page 6.

GENERAL

1.

SNAPPER V211 will cut either forward or back-
ward. However, due to the set of the blade, slightly
less power is required for forward cutting than
for reverse cutting.

To turn at end of row, push down on handle bars
to raise front wheels off of the lawn. This per:mits
turning on the back wheels only and saves scuf-
fing the lawn.

. For cutting on slopes, it is usually best to move

side to side only — not up and down hill.

. When vacuuming a paved walk or driveway, first

lower deck to lowest position. It is then best to run
the V211 forward along the extreme left hand side
of the area to be cleaned. This will pick up some
litter and windrow some litter to the right of the
first swath.

MAINTENANCE

GENERAL

1.

Refer to engine manual furnished with this packet
of instructions, to oil, fuel, and maintain the en-
gine properly.

Never place mower on its left hand side with spark
plug pointed downward as this will allow the en-
gine oil to run out through the valve tappet vent.
If left too long, oil could also leak past the piston
into the cylinder.

. Have your mower inspected and serviced each

year an authorized Snapper dealer. Determine if
any additional devices are available which might
vpgrade the safety of your mower.

Factory specified Snapper replacement parts must
be used to assure maximum protection against
injury.

. To prolong the life and usefulness of your mower,

it is a good practice to wash out all of the grass
that may be sticking to the underside of the deck.

LUBRICATION

. Change oil as specified in engine manual.
. Occasionally put a few drops of oil on all move-

able parts.

. The ball bearing wheels have been factory greased

and should not be greased unless removed.

OPTIONAL ACCESSORIES

The optional accessories listed below are available
from your Snapper dealer. These kits will add to your
convenience and extend the use of the product. Any
of these kits may be installed in less than ten minutes
using standard household tools.

1.

SIDE CHUTE KIT 6-0257 (for V181 series); 6-0258
(for V211 series). This kit consists of a metal chute
and fasteners to permit conversion of the mower
to side discharge operation.

. ZIP KIT 6-0254. This kit consists of a plastic coated

metal hoop which may be installed on the rear end
of the grass bag. Its purpose is to permit fast trans-
fer of the clippings directly into a standard dis-
posable trash bag. '

3. SNAPPERIZER KIT 6-0255 (for V211 series only).

This kit consists of an expanded metal shredder
plate, a bottom plate, and attaching hardware. its
purpose is to convert the mower into an outdoor
vacuum and leaf shredder.

4. GRASS BAG KIT 6-0248 (for SV211 series) and

6-0259 (for SV1I81 series). This kit consists of a
grass bag, roll bar, plastic chute, and fasteners to
permit conversion of the mower to grass bagging
operation.




Item Part No.

-
N -

-—b
COPONOUEEWLN -

.

-t
w

-t
>

-l
el

16.
17.
18.
19.
20.
2.
22.
23.
23.
24.
25.
25.
26.
27.
28.
29.
30.
3.
3.
32.
33.
34.
3s.
36.
37.
37.
38.
39.
40.
41.

3-1128
12157
3.1127
5-0609
5-0679
9-0223
3-1124
9-0361
5-0610
5-0680
11079
9-0388
11791
9-0377
3121
1-1083
3-1017
6-0270
10008
1-2180
1-2063
9-0523
3-1801
9-0111
5-0711
1.8167
1-8166
3-7300
11749
21119
3-1123
3-1016
5-0678
9-0525
9-0385
3-1762
3-1763
9-0041
9-0187
2-1737
37277
1-1078
1-0921
1.0921
11093
12076
9-0188
9-0324

PARTS LIST

MODELS SVI81 - V181 - VI81S - SV211 - V211 - V211§ - V2114

Description

Rear Wire

Grass Bag, V Series

Front Wire, V Series :
Bag Chute Assembly, V181 Series
Bag Chute Ass’y., V211 Series
5/16-24 Hex Nut

Side Bracket

5/16-18 x 5/8 SEMS

Side Chute Assembly, SV181 Series
Side Chute Assembly, SV211 Series
Spring Washer

5/16-18 Dot “T” Nut

Bolt Retainer

7/16-20 Jam “L” Nut

Hub Cap

Front Wheels, 7 x 1.50

Wheel Arm, Front R.H., Rear L.H.
Blade Drive Kit

Key

Blade Drive Hub

Cone Washer
3/8-24x1-1/2H.H.C.S.,Gr. 5
Clip

1/4-28 x 1 3/4 H. H. Cap Screw
Slider Assembly, V Series
Cutter Blade, V181

Cutter Blade, V211

Front Bracket

Front and Rear Axle, V181
Front and Rear Axle, V211
Clamp

Wheel Arm, Front L.H., Rear R.H.
Interlock Assembly

8-18 x 1/2 SMS

Tab Washer

Guard, V181 Series

Guard, V211 Series

1/8 x 1 Cotter Pin

5/16 Lock Washer

Wheel Arm Spacer, V181

Rear Bracket, L:H.

Shoulder Screw

Height Latch, V211

Height Latch, Front, V181

Grip

Height Latch, Rear, V181

5/16 SAE Washer

3/8-16 x 1 St. Screw

g

W NN B NOILOIS = A b = at ot oot =d DDA N RN =t ad ot ot ol ot and ad ad ol RON O B N ot (N o P o ol ot od ot

Item Part No.
42. 5.9517
42, 5-9520
43. " 3.7275
44. 9-0227
45, 3-7305
45. 1-8074
46. 1-1082
46. 1-1083
47. 9-0189
48. 1-0974
49. 902N
50. 3-7333
50. 3-7332
51. 9-0095
52. 3-73n0
53. 1-0098
54. 9-0529
55. 1.8088
55. 1-8099
56. 3-9548
57. 1-1103
58. 9-0053
59. 1-1125
60. 9-0383
61. 5-0615
62. 1-1780
63. 9-0015
64. 39572
65. 9-0013
66. 9-001
67. 9-0007

Description

Deck Assembly, V211

Deck Assembly, V181

Rear Bracket, R.H.

5/16-24 x 5/8 H. H. Cap Screw
Roll Bar, V211

Roll Bar, V181

Rear Wheels, V211 — 8 x 1.75
Rear Wheels, V181 — 7 x 1.50
5/16 Int.-Ext. Tooth Lock Washer
5/16-24 Weld Nut

5/16-18 x 1-1/2 HHCS (V181)
Lower Handle Stationary, V211
Lower Handle, Stationary, V181
1-4-28 Hex Nut

Lower Handle Pivoting

Clip, Throttle Contro!

1/4-28 x 1 1/4 HHCS, Grade 5
Throttle Control, Briggs Engine
Throttle Control, Tecumseh Engine
Upper Handle

Spacer

1/4 Internal Tooth Lock Washer
Bearing

5/16-18 x 1 Carriage Bolt

Wing Nut

Nylon Ring

1/4-20 x 1 3/4 Carriage Bolt
Side Chute Extension, SV Series
No. 10 Fine Hex Nut

No. 10 Internal Tooth Lock Washer
10-32 x 5/16 RHMS

ITEMS NOT SHOWN ON V181 — Va1l

3-7351
9-0457

Heat Shield, Briggs Engine

internal Tooth Lock Washer,
Briggs Engine

ITEMS NOT SHOWN ON V ELECTRIC START

1-1789
1-1790
1-1139
1-8095
5-0705
11167

Battery Charger

Battery

Switch W/Keys

Wiring Harness

Battery and Switch Bracket Assy.
Key

0
<

=N ENOOWN =t DN =CWNRNNONRNNONRON = R = =

- ot ot wd sl amd






BAG CLOSING INSTRUCTIONS

1. Fold into Z shape as shown, keeping edges aligned.

2. Hold edges together while pushing on slider. Be sure all
edges are inside of slider.






THANK YOU FOR BUYING A SNAPPER PRODUCT!

We have designed and built this machine with utmost care, and it is intended to give you long and
satisfactory service.

Any mechanical device can be potentially dangerous if not used properly. No accident prevention pro-
gram can be successful without the wholehearted co-operation of the person who is directly responsible for
the of the equipment. Study this operator's manual to learn the operation of the controls and
observe all safety precautions. Only use this machine for the purpose it is intended. By following these
instructions and safety precavtions you should enjoy the long and trouble free operation you expect.

P

2L0000500000000080.

POV VeIV IOV erreeeereeeeeeeeeeeseee

LIMITED WARRANTY

For one year from purchase date for a non-commercial user, or for 30 days from purchase date

" for a commercial user, McDonough Power Equipment, Inc., through any factory authorized service

dealer, will replace for the original purchaser, free of charge, any part or parts, found upon examina-
tion by the factory at McDonough, Georgia, to be defective in material or workmanship or both.

All transportation cost incurred by the purchaser in submitting material to an authorized service
dealer for replacement under this warronty must be borme by the purchaser.

This warranty does not apply to engines and their components, as these items are warranted sep-
arately by their manufacturers. Neither does it apply to parts that have been domaged by accident,
olteration, abuse, improper lubrication, normal wear, or other cause beyond our control.

' There is no other express warranty.

Implied warranties, including those of merchantability and fitness for a particular purpose, are lim-
ited to one year from purchase for non-commercial users, and for 30 days from purchase for commer-
cial users and to the extent permitted by law any and all implied warranties are excluded. This is the
exclusive remedy. Liobilities for consequential damages under any and all warranties are excluded.

WARNING: Use of replacement parts other than genuine Snapper parts may impair the safety of
your mower and will void our warranty,

IMPORTANT: This werronty is void unless the warranty card ettoched is filled out complately
end mailed to the Factory within 10 deys of purchase date.

IT IS THE POLICY OF McDONOUGH POWER EQUIPMENT, INC. TO IMPROVE ITS PRODUCTS WHENEVER IT IS

POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVE-

MENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS
‘ MANUFACTURED PREVIOUSLY,

McDONOUGH POWER EQUIPMENT, INC.

McDONOUGH, GA., U. 5. A., 30253

MANUAL #08071




